
 

 

APPENDIX C – Infrastructure and Costs 

 

CONJUNCTIVE USE AND WATER TRANSFERS – PHASE II (TASK 6) 

 

Proposition 84 

Department of Water Resources 

Integrated Regional Water Management Planning Grant  

Northern Santa Cruz County Integrated Regional Water Management 

Agreement No. 4600009400 

 

 

 

 

 

May 2015 

 

 

 

 

 

Prepared by: 

Santa Cruz County Environmental Health Services 

 

Submitted to:          

Regional Water Management Foundation 

Department of Water Resources



 

 

Appendix C – Infrastructure and Costs 

 

 Kennedy/Jenks. October 25, 2013. Water Transfer Infrastructure Summary Report. Santa Cruz 
Water Department, County of Santa Cruz Environmental Health Services and Regional Water 
[...]
10 mgd.  The winter-time water transfers would be in addition to the current SCWD water 
demands served by the GHWTP. 

Table 2 below summarizes the current GHWTP production capacities. 

Table 2: Current GHWTP Production Capacities 

Design Parameter Units Current Summer Current Winter 

Maximum Plant Production mgd 18 ~10 

Average Plant Production mgd 12 ~9 

Plant Hydraulic Capacity mgd 24 24 

 

2.2.2 CDPH Treatment Requirements 

The GHWTP produces water that complies with both federal and State rules, regulations, and 
guidelines established under the Federal and State Safe Drinking Water Acts, including the 
requirements in the Surface Water Treatment Rule (SWTR), Interim Enhanced SWTR 
(IESWTR), and Long Term 2 Enhanced SWTR (LT2ESWTR) for systems serving more than 
100,000 people. 



 

Water Transfer Infrastructure Summary Report, SCWD Page 9 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

2.2.2.1 Turbidity 

To meet the requirements of the California SWTR, the GHWTP must maintain filtered water 
turbidity less than or equal to 0.3 NTU in at least 95 percent of the filtered water samples 
collected during each month.  

In addition, both the settled water turbidity and recycled water turbidity objective is to be less 
than 2 NTU in accordance with the California Cryptosporidium Action Plan (CAP). 

As described below, the current treatment process at the GHWTP is limited to treating source 
water with turbidity levels less than approximately 10 to 15 NTU. During winter-time storms and 
high flows in the San Lorenzo River and the North Coast sources, the turbidity levels increase 
significantly above the 10 NTU limit for the GHWTP, and the GHWTP must limit or stop water 
withdrawal from the San Lorenzo River until the turbidity levels drop.  

2.2.2.2 Microbial Removal and Disinfection 

A typical surface water treatment plant is required to provide filtration removal and disinfection 
to achieve a 3-log Giardia and 4-log virus removal/inactivation performance standard.  Since 
1998, CDPH has required an increased level of 4-log Giardia cyst and 5-log virus 
removal/inactivation through the filtration and disinfection processes at the SCWD’s GHWTP to 
be in compliance with the SWTR.  The basis for the increased removal-inactivation 
requirements was elevated levels of total coliform in the San Lorenzo River source waters to the 
GHWTP.   

This additional removal/inactivation requirement places constraints on the GHWTP production 
capacity.  To accomplish the winter-time water transfers, an additional and more robust 
disinfection process such as ozone or ultraviolet light could be required. 

2.2.3 Gravity Sedimentation and Filtration 

The GHWTP removes suspended solids, particles and pathogens (measured and described 
collectively as turbidity) through chemical conditioning of the source water, flocculation and 
gravity sedimentation and granular media filtration.  The sedimentation basins are relatively 
large basins where solids settle to the bottom of the basin by gravity and the lower-turbidity 
settled water is collected and sent on to the filters. Figure 2 shows the sedimentation basins at 
the GHWTP, and Table 3 summarizes the sedimentation basin design and operation criteria. 
Figure 3 shows the granular media filters at the GHWTP, and Table 4 summarizes the filter 
design and operation criteria. 



 

Page 10 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

Figure 2: Existing Sedimentation Basins at the GHWTP 

 

 

Table 3: Current GHWTP Sedimentation Basin Design and Operation Criteria 

Design Parameter Units Current Summer Current Winter 

Number of Basins number 3 3 

Number of Basins Available for Production number 3 2 
(1)

 

Number of Basins in Maintenance (winter) number 0 1 

Production Capacity per Basin mgd 6 
(2)

 ~5 
(2)

 

Type of Sedimentation Process -- Gravity Gravity 

Settling Area Process -- Tube Settlers Tube Settlers 

Maximum Design Source Water Turbidity  NTU  20 to 30  20 to 30 
Notes:   1. Basins are taken out of service for up to a month for maintenance.  During this time, capacity is limited. 

2. Production capacity depends on the performance of the basins. If performance cannot be met, then 
production would decrease to help improve performance.  In the winter, production drops to treat more 
challenging source water. 

 



 

Water Transfer Infrastructure Summary Report, SCWD Page 11 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

Figure 3: Existing Filters at the GHWTP 

 
 
 

Table 4: Current GHWTP Granular Media Filter Design and Operation 

Criteria 

Design Parameter Units Current Summer Current Winter 

Number of Filters number 6 6 

Number of Filters Available for Production number 5 5 

Number of Filters in Standby or 
Maintenance 

number 1 1 

Area per Filter sf 700 700 

Typical Production Per Filter mgd 3.6 2.0 

Maximum Design Source Water Turbidity NTU 0.5 to 1 1 to 2 

 
In this type of conventional water treatment process, the flocculation and gravity sedimentation 
process typically removes the majority of the turbidity.  The objective of the “pre-treatment 
process” ahead of the filters is to reduce the turbidity to between 1 to 2 NTU or lower. 

City staff indicate that the performance of the existing flocculation-sedimentation pre-treatment 
process is significantly challenged when the source water turbidity starts to increase above  
approximately 7 to 10 NTU and/or when the GHWTP flow rate is greater than approximately 12 
to 15 mgd.  When the pre-treatment process performance decreases, more solids are sent to 
the granular media filters, and the GHWTP has more difficulty meeting its production and filtered 
water quality requirements. 



 

Page 12 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

2.2.4 Treated Water Disinfection 

Many modern WTPs include a treated water tank (or clearwell) that is used for chlorine 
disinfection of the treated water after the water has been settled and filtered. Modern treated 
water disinfection clearwells have an efficient flow-through design to achieve the disinfection 
contact time before the water leaves the WTP.  The existing GHWTP treated water tank has a 
single inlet-and-outlet pipeline and is not designed for disinfection. The tank serves as a 
distribution system storage tank at the WTP site.  Disinfection at the GHWTP is currently 
accomplished in the sedimentation basins. 

Table 5 summarizes the current GHWTP disinfection design criteria. The GHWTP treated water 
disinfection is accomplished through the addition of chlorine ahead of the large gravity 
sedimentation basins. The sedimentation basins provide the contact time needed to achieve the 
required concentration-contact time (CT) for meeting CDPH pathogen inactivation requirements.  

Table 5: Current GHWTP Disinfection Design Criteria 

Design Parameter Units Current Summer Current Winter 

DPH Inactivation Requirement(a) log Giardia  1.5(b) 1.5(b) 

Design Temp-pH -- 8oC - 7.5 pH 8oC - 7.5 pH 

Required Free Chlorine CT  
(for 1.5 Giardia inactivation) 

mg/L-min 79 79 

Contactor Type -- Sedimentation Basins Sedimentation Basins 

Contactor Volume MG 2.9 (3 basins) 1.9 (2 basins)  

Hydraulic Detention Time min 239 287 

Hydraulic Efficiency -- 0.44 0.44 

Contact Time (T10) min 106 127 

Chlorine Residual  mg/L 1.0 1.0 

Free Chlorine CT Achieved mg/L-min 106 127 

CTAchieved/CTRequired (safety factor) -- 1.3 1.6 

Notes: 

(a) Only the Giardia inactivation requirement is listed, since the virus inactivation goal is achieved in achieving 
the required Giardia inactivation. 

(b) CDPH requires that the GHWTP provides 4-log Giardia (and 5-log virus) reduction. The GHWTP treatment 
process (conventional pretreatment and filtration) currently provides 2.5-log Giardia removal.  Therefore, the 
Giardia inactivation requirement is 1.5-log to meet the overall removal and inactivation requirements.  

 

The addition of chlorine ahead of the pretreatment process provides disinfection, but can also 
create challenges with regulated disinfection byproducts (DBPS) when the levels of natural 
organic matter in the source water increases. 

2.2.5 Washwater and Solids Handling Capacity 

The GHWTP solids residual handling facilities capture and treat the waste flow streams 
containing solids that settle out in the flocculation and sedimentation treatment basins and that 
are removed by the filters. The existing washwater and solids residual handling facilities and a 
brief description of their functions are provided below. 



 

Water Transfer Infrastructure Summary Report, SCWD Page 13 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

 Washwater Reclamation Tank – Serves as an equalization tank for the solids flow stream 
from the sedimentation basins and the spent backwash water from the filters. 

 Reclaimed Washwater Pumps – Transfers the combined solids and spent backwash water 
residual stream in the washwater reclamation tank to the clarifier/thickeners. 

 Reclaimed Water Clarifier/Thickeners – Clarifies the water and thickens the solids in the 
residual stream with anionic polymer addition, and high rate settling with lamella plates. The 
clarified washwater is returned to the WTP influent and blended with the raw water supply.  

 The thickened solids are disposed to the sanitary sewer system for treatment at the City of 
Santa Cruz Wastewater Treatment Plant.  The GHWTP has a storage tank that can be used 
in emergencies only, if solids production is greater than the discharge limits for a short 
period.  However, this tank is not designed for solids storage, and would require 
rehabilitation or replacement to properly function as a solids holding tank. 

Table 6 summarizes the current washwater and solids handling facilities design criteria and 
Figure 4 shows the existing reclaimed water clarifier/thickeners at the GHWTP. 

Table 6: Current GHWTP Washwater and Solids Handling Facilities Design 

Criteria 

Design Parameter Units Current Summer Current Winter 

Washwater Reclamation Tank    

Number of Tanks number 1 1 

Tank Capacity gallons 750,000 750,000 

Reclaimed Washwater Pumps    

Number of Pumps number 3 3 

Reclaimed Water Clarifier/Thickeners    

Number of Units number 2 2 

Type -- Lamella Plate Settler Lamella Plate Settler 

Design Flow Rate, Each gpm 400 400 

Clarification Area, Each sf 908 908 

Hydraulic Loading Rate gpm/sf 0.44 0.44 

    

Solids Disposal     

Approach  Sanitary Sewer Sanitary Sewer 

Solids Disposal Pipeline Size inches 4 4 

     Typical Solids Flowrate Range gpm 30 to 125 gpm 30 to 125 gpm 

Typical Solids Discharge lbs/day 1,000 to 2,000 1,500 to 2,000 

Solids Discharge Limit lbs/day 2,085 2,085 

 

The mass of solids produced depends on the production rate of the GHWTP, the amount of 
solids in the source water and the chemicals used in the treatment process.  The GHWTP is 
currently limited in the disposal of solids to the sanitary sewer to 2,085 pounds per day.  



 

Page 14 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

Figure 4:  Existing Reclaimed Water Clarifier/Thickeners at the GHWTP 

 

 

2.3 Treated Water Distribution 

Treated drinking water from the GHWTP flows by gravity and/or is pumped to various storage 
tanks throughout the City’s drinking water distribution system.  The existing distribution system 
pipes and storage tanks have a hydraulic capacity of up to approximately 24 mgd of production 
from the GHWTP. 

 

 

 



 

Water Transfer Infrastructure Summary Report, SCWD Page 15 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

Section 3: Assumptions for Potential Water Transfers  

The surface potentially water available to be treated and transferred in the winter-time depends 
on the amount of winter-time rain and runoff, the demands of City and other agency customers, 
the requirements to leave water in the river for the protection of endangered species, and 
available water rights. The expected amounts of additional winter-time water that could be 
available and the winter-time water demands of the neighboring water agencies are based on 
information from the County of Santa Cruz. (Fiske, 2013).   

This section outlines assumptions and objectives, used in this report to develop the treatment 
approach for the potential winter-time water transfers.  

3.1 Surface Water Source for Additional Production 

The source of the winter-time water transfers would be from the San Lorenzo River at the Tait 
Street Diversion (Fiske, 2013).   

Based on Figure 2 in the County of Santa Cruz, Phase 2 Water Transfer Analysis (Fiske, June 
2013) the potential maximum surface water available at the Tait Street Diversion to meet both 
the demands of the City and the neighboring water agencies is approximately 13.3 mgd.  This is 
almost double the current capacity of the diversion (7.8 mgd). Therefore, for the purposes of this 
study, the Tait Street Diversion improvements are assumed to increase the design production 
capacity to 14 mgd to meet the maximum production requirements for water transfers.   

3.2 Additional Production Objectives  

The Phase 2 Water Transfer Analysis (Fiske, May 2013) evaluated the winter-time demands of 
the City and neighboring agencies and developed annual, monthly and daily estimates of 
additional water available for transfer based on a range of hydrologic conditions.  For sizing the 
improvements to the Tait Street Diversion and the GHWTP, the maximum daily flow rate of 
surface water transfers is the controlling variable.  For example, the average daily flow rate of 
additional water for transfer could be 2 to 3 mgd, but the maximum could be 5 to 6 mgd.  The 
improved facilities would need to be able to handle the higher maximum instantaneous flow 
rates.  

Based on the Phase 2 Water Transfer Analysis (Fiske, May 2013), the additional maximum 
likely demands from the neighboring agencies to provide for winter-time water transfers could 
reach approximately 5.5 mgd.  If this occurred at the same time as typical maximum demands 
from the City customers, the GHWTP would need to produce approximately 15.5 mgd.  
Therefore, the design maximum winter-time production for the GHWTP, for this study, is 
16 mgd.  The average winter-time production with both water transfer demands and City 
demands is estimated at 11 mgd.  Table7 shows how these additional water transfer production 
rates compare to current summer and winter GHWTP production rates. 



 

Page 16 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

Table 7: Additional GHWTP Production Objectives 

DESIGN 
PARAMETER 

Current 
GHWTP  

Summer, 
mgd 

Current 
GHWTP 
Winter, 

mgd 

Transfer 
to 

Scotts 
Valley, 
mgd 

Transfer 
to 

Soquel 
Creek, 
mgd 

Potential  
Total 

Transfer, 
mgd  

GHWTP 
Winter-
Time 

Production 
Objective, 

mgd 

PLANT FLOW 
RATES   

   
 

Maximum Plant 
Production 18 ~10 ~2 ~3.5 ~5.5 16 

Average Plant 
Production 12 ~9 ~1 ~1 ~2 11 

Plant Hydraulic 
Capacity 24 24 NA NA NA 24 
[...]
The different potential water transfer scenarios are described in more detail in Section 5.  In 
Scenarios 1 and 2 where turbidities are low and water is withdrawn up to the current capacity of 
the Tait Street Diversion, upgrades include improvements to the grit settling and removal 
system to handle the additional sand loads from more winter-time operations.  Additional 
upgrades to other diversion systems would not be required. 

In Scenario 3 where turbidities are low and water is withdrawn up to 14 mgd at the Tait Street 
Diversion, upgrades include improvements to the grit settling and removal system to handle the 
additional sand loads from more winter-time operations, and increasing the diversion capacity. 



 

Water Transfer Infrastructure Summary Report, SCWD Page 21 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

The capacity of the Tait Street Diversion would need to be expanded from the current 7.5 mgd 
to approximately 14 mgd.  This would require expanding all of the elements listed above.  The 
improvements would need to be constructed in a manner that keeps the Tait Street Diversion in 
operation during construction. 

In Scenario 4 where there are high flows and turbidities, upgrades include improvements to the 
screens and debris removal as well as grit settling and removal system to handle the additional 
debris and sand loads from winter-time storm flow type operations.  

In Scenario 5 where there are high flows and turbidities, and increased capacity of the diversion, 
upgrades include both improvements to screens and debris removal as well as grit settling and 
removal system, and increasing the diversion capacity.  

For scenarios that would involve expanding the capacity, the current Tait Street Diversion would 
operate to maintain water supply while a new approximately 7-mgd capacity intake system 
would be constructed in parallel with the operating system.  Then, the existing system elements 
would be upgraded to accommodate the higher grit and debris loadings.  The new facilities 
would require use of the adjacent City storage site and/or acquisition of additional property near 
the Tait Street Diversion. 

The pipeline from the Tait Street Diversion to the GHWTP is 24-inch diameter.  At 7.5 mgd, the 
flow velocity in the pipeline is approximately 3.7 feet per second (fps).  At 14 mgd, the flow 
velocity in the pipeline is approximately 6.9 fps.  This higher flow velocity is on the high end for 
typical pipeline design parameters; however, because the 14 mgd flow rates would occur less 
than 5 percent of the time and flow rates above 11 mgd would occur less than 20 percent of the 
time (Fiske, June 2013), these flows could be accommodated in the 24-inch pipeline. Larger 
horsepower pumps would be used to overcome the increased friction from the higher flow rates.   

Therefore, this study assumes that the existing pipeline would not need to be replaced to 
accommodate the periodic higher flow rates from the Tait Street Diversion.  If the higher 
flowrates occur more frequently, then a second pipeline would be recommended to reduce the 
flow rates and friction losses in the pipeline. 

4.2 Graham Hill Water Treatment Plant 

The GHWTP would need to be upgraded to handle the additional winter-time water capacity and 
more challenging San Lorenzo River winter-time water quality.  The treatment processes that 
would require improvements to handle higher turbidity and more challenging winter-time source 
water include: 
 

 New Pre-treatment Flocculation and Sedimentation Basins 

 Chemical Feed System Improvements 

 New Ozone Oxidation and Disinfection Process 

 Treated Water Tank Improvements 

 Washwater and Solids Handling Systems 
 

 



 

Page 22 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

To permit operating the GHWTP at winter-time flow rates up to 16 mgd when the source water 
turbidity is as high as 200 NTU, the existing flocculation and gravity sedimentation pre-treatment 
process should be replaced.  A robust pretreatment process, such as ballasted flocculation and 
clarification process, can consistently produce clarified water with turbidity less than 2 NTU with 
source waters in excess of 200 NTU. This is necessary to ensure that the granular media filters 
can consistently and reliably produce individual filtered water and a CFE with turbidities less 
than or equal to 0.3 NTU to meet the SWTR, and potentially less than or equal to 0.15 NTU so 
that the additional 1.0-log Giardia removal credit could be achieved.  The current chemical feed 
systems would need to be improved along with the new pre-treatment system and to permit 
enhanced coagulation. 

The GHWTP treated water disinfection contact time is currently accomplished in the large 
gravity sedimentation basins. The replacement of the existing sedimentation basins with a new 
pretreatment process requires that the disinfection contact time be provided elsewhere in the 
treatment process.  A new Ozone oxidation and disinfection process is recommended to oxidize 
the increased levels of organics, tastes and odors in the San Lorenzo River water, and to 
provide additional disinfection.  The existing GHWTP treated water tank should also be modified 
for improved performance and disinfection. 

In addition, if the GHWTP treats higher turbidity source water at higher flow rates, the solids 
production and waste water stream from the pre-treatment process will increase.  Based on the 
GHWTP’s current operations and the limits on solids discharged from the GHWTP to the 
sanitary wastewater collection system, improvements would be required to the solids handling 
system.  The GHWTP will have to handle much higher levels of solids and a greater flow rate 
during periods that high turbidity source water is being treated.  

The improvements to the GHWTP would be constructed in a manner to keep the facility in 
partial operation during the construction. 

4.2.1 Production and Hydraulic Capacity 

The winter-time water transfer production objectives were identified in Section 3 and are shown 
in Table 8.  The winter-time production values are within the overall hydraulic capacity (the 
through-flow of water that the facility can accommodate without consideration of the treatment 
performance of the systems) of the GHWTP.  

Table 8: Winter-Time GHWTP Production Objectives 

DESIGN PARAMETER UNITS 
Current 
Summer 

Current 
Winter 

GHWTP 
Winter-Time 
Production 
Objective (1) 

PLANT FLOW RATES     

Maximum Plant 
Production mgd 18 ~10 16 

Average Plant Production mgd 12 ~9 11 

Plant Hydraulic Capacity mgd 24 24 24 
Notes:  1. Includes winter-time water transfer capacity 



 

Water Transfer Infrastructure Summary Report, SCWD Page 23 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

The hydraulic profile for the GHWTP (shown on Sheet G-7 in the 1986 Design Drawings) 
indicates that the process unit headloss, between the flash mixing tank and the settled water 
channel after the sedimentation basins (at the hydraulic capacity 24-mgd flow rate) is 1.39 feet.  
The available hydraulic grade line would permit replacing the three existing flocculation-
sedimentation pretreatment units with three new ballasted-flocculation (Actiflo) pre-treatment 
trains (described below), and providing an intermediate ozone contactor for advanced oxidation 
and disinfection. 

4.2.2 Pre-Treatment System Improvements 

The ballasted floc pretreatment process (Actiflo or Actiflo-Carb) would permit treatment of 
source water with turbidity levels up to 200 NTU or more. The process is capable of producing 
clarified water with turbidities of less than 2 NTU, thereby decreasing the loading on the media 
filters. The ballasted floc pretreatment system would replace the existing flocculation-
sedimentation basins and would be downstream of the existing carbon contact basins and 
upstream of the media filters. Three 8-mgd capacity pretreatment trains would be installed. 
Each train would consist of a coagulation tank, a flocculation (maturation) tank and a 
clarifier/thickener tank. 

The ballasted floc pretreatment process achieves high turbidity removal through the addition of 
microsand and polymer. After the particles are destabilized through coagulation, the polymer 
forms bridges between the microsand and suspended solids. The microsand provides surface 
area to enhance flocculation and acts as a ballast or weight so that the ballasted floc has a 
higher settling velocity than conventional floc. The sand-solids floc settles out in the 
clarifier/thickener tank, and the sand-solids slurry at the bottom of the tank is removed. The 
slurry is pumped to the hydrocyclone, which separates the micro sand from solids. The 
microsand is recycled back into the ballasted floc pretreatment process. A small portion of the 
microsand is wasted with the solids, and replacement microsand must be periodically added to 
the system.  

The ballasted flocculation process can also be used to recycle powdered activated carbon 
(PAC), if desired to enhance the removal of organic matter.  Figure 7 shows a schematic of the 
ballasted floc pretreatment process with the optional PAC recycle system.  



 

Page 24 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

Figure 7: Ballasted Floc (Actiflo CARB) Pretreatment Process 

Graphic provided by Kruger, Inc. (subsidiary of Veolia Water) 

Table 9 provides a comparison of the current and proposed pre-treatment system design criteria 
for the GHWTP. 

Table 9: Improved GHWTP Pre-Treatment Design Criteria 

DESIGN PARAMETER UNITS 
Current 
Summer 

Current 
Winter 

Proposed for 
Winter-Time  

Water Transfer 

PRETREATMENT FLOCCULATION AND 
SEDIMENTATION    

Number of Basins number 3 3 3 

Number of Basins Available for 
Production 

number 3 2 2 

Number of Basins in 
Maintenance (winter) 

number 0 1 1 

Production Capacity per Basin mgd ~6 ~5 8 

Type of Sedimentation Process -- Gravity Gravity Ballasted 

Settling Area Process -- 
Tube 

Settlers 
Tube 

Settlers Plate Settlers 

Maximum Design Source Water 
Turbidity  NTU  20 to 30  20 to 30  > 500 

 



 

Water Transfer Infrastructure Summary Report, SCWD Page 25 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

The ballasted floc pretreatment trains could be constructed in the area currently occupied by the 
three existing flocculation-sedimentation basins.  It is anticipated that to meet current structural 
codes and operational conditions, the existing basin concrete structures would be completely 
replaced with new basins and an ozone contactor.  The existing flocculation-sedimentation 
basins could be demolished one at a time for the construction of the ballasted floc pretreatment 
trains so that the WTP can remain operational during the construction period 

The ballasted floc pretreatment system would require less space than the current sedimentation 
basins.  The remaining space could be available for installation of the ozone contactor and a 
more robust solids handling system.  Figure 8 shows a proposed layout for the ballasted floc 
pretreatment units on the GHWTP site. 

4.2.3 Disinfection System Improvements 

The GHWTP treated water disinfection is currently accomplished through the addition of 
chlorine ahead of the large gravity sedimentation basins.  The smaller ballasted flocculation and 
clarification units will not have as much contact time for chlorine disinfection.  

The proposed overall improved disinfection process at the GHWTP would include both ozone 
and free chlorine disinfection.  The ozone would provide oxidation and disinfection.  The free 
chlorine would provide additional disinfection and is also required to maintain a disinfectant 
residual in the treated water distribution system.  An intermediate ozone contactor is 
recommended after the ballasted flocculation pretreatment to: 

 Oxidize the increased levels of organics associated with the increased percentage of 
San Lorenzo River Water  

 Oxidize the increased levels of taste and odor constituents associated with the increased 
percentage of San Lorenzo River Water, and  

 Provide increased disinfection to provide the required inactivation for the higher levels of 
pathogens associated with the increased percentage of San Lorenzo River Water. 

An ozone advanced oxidation and disinfection process would include a below-grade concrete 
ozone contact structure, where the ozone is added to the water and contact time is provided for 
oxidation and disinfection.  The ozone generation equipment would be housed in a building 
above the contact structure.  Liquid oxygen would be used to produce the ozone. 

To provide additional disinfection contact time for free chlorine addition after the filters, the 
existing GHWTP treated water tank could be modified from a side-stream storage tank to a 
baffled flow-through disinfection contactor.  This would improve the efficiency of the tank for 
disinfection and could permit maintaining a lower free chlorine residual in the distribution 
system.   

It should be noted that the overall GHWTP disinfection system must have the capacity to 
provide the required Giardia inactivation at the maximum plant production of 18 mgd and not 
just at the winter-time water transfer maximum plant production of 16 mgd. 



 

Page 26 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

The treated water supply to the Pasatiempo Pump Station may also have to be relocated so that 
all of the filtered water passes through the treated water tank and is fully disinfected to meet the 
inactivation requirement prior to leaving the GHWTP site. Alternatively, a separate disinfection 
system, such as ultraviolet light, could be provided for the Pasatiempo Pump Station.   

4.2.4 Spent Washwater and Solids Handling System Improvements 

The washwater recovery system that handles and treats the spent washwater from the filters 
would not be significantly impacted by the additional winter-time water transfer production.  The 
pretreatment systems would treat and remove the higher turbidity, and the turbidity loading onto 
the filters would be similar to current operations. The solids handling systems, however, would 
be significantly impacted by the additional winter-time water transfer production.  

Table 10 summarizes solids loading calculations for a storm event over a 24-hour period and for 
more typical average solids loading through a winter season. The volume of residuals and mass 
of solids removed are calculated based on turbidity, chemical coagulant and polymer dosages, 
and the flow rate through the treatment process. The turbidity levels and chemical doses from a 
similar analysis completed for the SJWC Montevina WTP, which treats water from the same 
watershed as the GHWTP, were used to determine the conceptual level solids loading. 

Table 10: Solids Loading Calculations 

Solids Handling Treatment Criteria Unit 

24-hour 
Storm 
Event  

Typical 
Average 
Winter 
Season 

Design Season  Wet Season Wet Season 

Design Plant Flow MGD 16 12 

Source Water Turbidity (Peak/Average) NTU 200 / 100 30 / 30 

Coagulant Dosage mg/l 60 40 

Polymer Dosage mg/l 3 2 

Total Solids Generated from Maximum Hourly Influent Turbidity 
(a)

 lb/hr 1,000 250 

Total Solids Generated from Winter Storm Turbidity 
(a)

 lb/day 24,000 6,000 

Notes: 

(a) A ratio of 1.5 to 1 was used to estimate the mg/l of solids associated with 1 NTU of turbidity.  
(b) A ratio of 0.44 to 1 was used to calculate the mg/l of Al(OH)3 solids generated per 1 mg/l of alum dosage. 
(c) A ratio of 1 to 1 was used to calculate the mg/l of polymer solids generated with 1 mg/l of polymer dosage. 
(d) Storm event turbidity was estimated to rise rapidly and then decrease over a 24-hour period. 

 
The solids generated during winter-time water transfer operation (from 6,000 to 24,000 lbs per 
day) would greatly exceed the current discharge limit for solids from the GHWTP of 2,085 lbs 
per day.  Therefore, to maintain plant water production and process the solids generated during 
the winter-time water transfers and through storm events, new solids thickeners and mechanical 
dewatering equipment are required. The solids thickeners would be used to concentrate the 
solids stream. The mechanical dewatering equipment would be used to dewater the solids for 
landfill disposal. The mechanical dewatering equipment would be used during the winter when 
solids are generated at a rate faster than the allowable rate of sludge disposal into the sewer.  
The mechanical dewatering could also be used in the summer or solids could be discharged to 



 

Water Transfer Infrastructure Summary Report, SCWD Page 27 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

the sewer. Pump stations would be needed for the transfer of waste streams to the treatment 
processes.  

Table 11 provides a comparison of the current and proposed solids handling and disposal 
system design criteria for the GHWTP. 

Table 11: Improved GHWTP Solids Handling Facilities Design Criteria 

Design Parameter Units 
Current 
Summer 

Current 
Winter 

Proposed for 
Winter-Time  

Water 
Transfer 

Solids Handling and Disposal      

Approach  
Sanitary 
Sewer 

Sanitary 
Sewer 

Mechanical 
Dewatering 

Solids Disposal Pipeline Size inches 4 4 4 

     Typical Solids Flowrate Range gpm 
30 to 125 

gpm 30 to 125 gpm 
30 to 200 gpm 

Typical Solids Production lbs/day 
1,000 to 
2,000 1,500 to 2,000 

6,000 to 
24,000 

Solids Discharge Limit lbs/day 2,085 2,085 2,085 

    Solids Storage Tank gal NA NA 500,000 

Solids Thickeners number -- -- 2 

Thickener Type --   
Reactor 

Thickener 

Solids Dewatering number -- -- 2 

Dewatering System -- -- -- Belt Press 

Solids Disposal -- 
Landfill via 

WWTP 
Landfill via 

WWTP 
Direct to 
Landfill 

 

The proposed solids handling system would consist of the following components: 

 Two reactor-type solids thickeners, each equipped with tube or plate settlers, would be 
provided to separate and thicken the solids from the primary treatment process. The 
thickeners would be sized to also have solids storage capacities to accumulate and equalize 
solids loading to the dewatering system.  The decant water from the solids thickeners would 
be further treated in the washwater handling system. 

 A solids equalization storage and thickening tank to permit handling large volumes of solids 
during storm events.  The current emergency solids tank would be replaced with an 
appropriately designed tank for solids handling.  The solids would then be dewatered over a 
period of time following the storm event. 

 A solids transfer pump station to pump solids from the solids thickener units to the 
mechanical dewatering units. 

 Two belt press or centrifuge type mechanical dewatering systems with associated polymer 
feed systems. 



 

Page 28 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

 A screw conveyor to transport dewatered solids to a dump truck for off-site disposal. The 
offsite disposal is assumed to be at the same Kern County landfill that the Santa Cruz 
WWTP solids are disposed off.  The solids produced may require one truck week or less 
during average winter operations and one truck per day during storm events with high 
turbidities. 

 A building or covered area to house the mechanical dewatering units, conveyor, and 
chemical storage and feed equipment. 

Two 40-foot-diameter reactor clarifier/thickeners could be located near the ballasted floc units in 
the area currently occupied by the existing sedimentation basins. The mechanical dewatering 
building could be located in a 50-foot by 50-foot area next to the ballasted floc units currently 
occupied by the existing flocculation basins. Existing trailers and storage units would be 
relocated to provide truck access to the dewatering area.  Figure 8 shows the proposed 
conceptual layout for the new pre-treatment processes and solids handling equipment at the 
GHWTP site.  

 



 

Water Transfer Infrastructure Summary Report, SCWD Page 29 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

Figure 8: Conceptual Layout of Proposed Improvements to GHWTP  

 

  



 

Page 30 Water Transfer Infrastructure Summary Report, SCWD 
G:\PW-Group\Admin\Jobs\13\1368009.00_StaCruzWD_WaterTransferInfrastructure\09-Reports\Water Transfer Infrastructure Summary Report_10 24 13.docx 

4.2.5 Winter-Time Maintenance Operations 

The City staff perform annual maintenance on the GHWTP treatment process equipment and 
infrastructure during the winter. The proposed improvements to permit winter-time water 
transfers account for the winter-time maintenance period.  The water-transfer production can be 
accommodated with one of the ballasted floc pretreatment processes and one of the filters out 
of service sequentially for cleaning and maintenance. 

Additional labor and maintenance would be required for the winter-time water transfers and is 
described in Section 5 below. 

4.3 Treated Water Distribution 

Treated drinking water from the GHWTP flows by gravity and/or is pumped to various storage 
tanks throughout the City’s drinking water distribution system.  The existing distribution system 
pipes and storage tanks have a hydraulic capacity of up to approximately 24 mgd of production 
from the GHWTP.  Therefore, the current distribution system does not need upgrade to 
accommodate winter-time flow rates of up to 16 mgd.  However, connections from the City 
distribution system to the neighboring water agencies distribution systems would be required to 
accomplish the water transfers. 

4.3.1 Distribution System Connection to Scotts Valley Water District 

A distribution system connection between the City and Scotts Valley Water District (SVWD) 
would consist of approximately 8,200 feet of 12-inch pipe, running from the City distribution 
pipeline at the intersection of Sims Road and Brook Knoll Drive to the SVWD distribution 
connection along La Madrona Drive north of Silverwood Drive.  The distribution system intertie 
would have an average capacity of 1-mgd but could have a maximum capacity of approximately 
2-mgd to meet maximum SVWD water transfer demands (Fiske, May 2013).   
 
The SVWD distribution system connection would also require a pump station located near the 
SVWD connection along La Madrona Drive.  The pump station would lift the water from the City 
distribution system into the water storage tanks in the SVWD system.   
  

4.3.2 Distribution System Connection to Soquel Creek Water District 

Water transfer from the City to SqCWD would require replacement of portions of both the City’s 
and SqCWD’s existing water distribution pipelines with larger pipelines or installation of new 
pipelines. Upgrades to the City’s distribution system would consist of approximately 5,200 feet 
of pipe between Morrissey Boulevard and the De Laveaga Tanks and approximately 10,200 feet 
from the De Laveaga Tanks to the Soquel Drive Intertie on Soquel Drive and 41st Avenue. In 